Produkte
Products

Appendix 1 é TUVRheinland®

Prufbericht - Nr.:
Test Report No.

16

Seite 47 von 62
Page 47 of 62

059572 001

TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Date: 4/23/2014 - Time: 7:17:17

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24pP
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
130
120]
1001
e T A
Z 80T (w\ CCp i Ph
@ L
L0 A I [ i S
PR e uy y
201
1G 26 3G 4G 566 8 10G 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak '.f.;::’ Bandwidth Polarization Corr. nfl;r's(;in L;i;n&i: i
(MHz) (dBpVv/im) = (kHz) (dB) (dB) (dBpV/
1223.000000 516 1000.0 1000.000 H 145 | 224 740 |
~1988.000000 42.8 1000.0 1000.000 H -8.6 31:2 74.0
4895.000000 45.7 1000.0 1000.000 H -3.5 283 | 740 |
13720.000000 55.1 1000.0 1000.000 H 4.4 18.9 74.0
Limit and Margin AV
Meas. i
Frequency Average : Bandwidth LR
(MHz) (dBuVim) .{:n";? (KHz) Polarization
1223.000000 471 1000.0 1000.000 H
1988.000000 29.8 1000.0 1000.000 H
 4895.000000 33.5 1000.0 1000.000 H
13720.000000 42.3 1000.0 1000.000 H

Tested by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24P
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23T 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
Pre TUV 1 to 18G HF907
130
120]
1001
5; 801 _ — J~ CCpantds 118G |
[22]
E 60T e st e \ A - by o 1., PR
i X \-;.. IV PP ey
a\.w»-m*’*"‘
20y
1G 2G 3G 4G 566 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. : Margin - Limit -
Frequency MaxPeak Time Bandwidth Polarization Corr. PK+ PK+
(MHz) (dBuV/m) (8) (kHz) (dB) (dB) | (dBuvim)
1223.000000 46.9 1000.0 1000.000 \ -14.5 27.1 740
~1941.000000 40.6 1000.0 1000.000 Vv 9.8 334 | 740
4895.000000 45.4 1000.0 1000.000 \ -35 286 | 740
| 7343.000000 47.6 1000.0 1000.000 v -0.3 264 | 740 |
Limit and Margin AV
Meas. Margin - Limit -
Frequency Average Time Bandwidth RelariTatinn Corr. AVG AVG
(MHz) (dBuV/m) e (kHz) (dB) (dB) (dBuV/m)/
1223.000000 421 1000.0 1000.000 v 145 [ 119 540 |
1941.000000 271 1000.0 1000.000 Vv 98 | 269 | 540
4895.000000 33.7 1000.0 1000.000 v -3.5 203 | 540
| 7343.000000 37.3 | 1000.0 1000.000 vV ~ -03 167 | 540 |

Date: 4/23/2014 - Time: 7:05:49

Tested by:

Reviewed by: N
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TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

1001

Seikaku

Wireless System
DW-24P

FCC Part 15.209
RE

Tx @ Low channel
283G 50 %RH;
DC 3.0V
174019548
16059572 001
Pass

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

101 kPa.

Test distance is 3m, Horizontal

1GHz-18GHz
TUV FSP30

TUV SAC HF907/ TUV FSP30-TUV SAC HF907

>; )y e St e A W B
g r } 1
E O oo . e 1, - 3 -
T 7 Kooy }
I e i e L
b b
20
0 + : . - e |
1G 2G 3G 4G 566 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. ; Margin | Limit-
el 1] oy | Tme | Bandwidth | poiarizaion e pi| i
¥ (ms) (dB) (dBuV/
# 1202.000000 50.6 1000.0 1000.000 H | 145 | 234 740 |
4808.000000 45.1 1000.0 1000.000 H -3.7 | 28.9 74.0 i
9615.000000 49.2 1000.0 1000.000 H ] 4.2 [7 24.8 74.0 |
13720.000000 53.8 1000.0 1000.000 H | 4.4 ; 20.2 ] 74.0 |
Limit and Margin AV
Meas. X Margin | Limit-
Frequency Average Ti Bandwidth oLl Corr.
ime Polarization -AVG AVG
J (MHz) (dBuV/m) it (kHz) (dB) @B) | (aBuvr
| 1202.000000 | 493 1000.0 1000.000 H 14.5 4.7 54.0 |
| 4808.000000 33.7 1000.0 1000.000 H -3.7 20.3 54.0
| 9615.000000 38.9 1000.0 1000.000 H 4.2 151 54.0
| 13720.000000 422 1000.0 1000.000 H 44 | 118 k 54.0

Date: 4/23/2014 - Time: 8:29:20
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Test Report No.

TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Date: 4/23/2014 - Time: 8:25:45

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24P
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23C ; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
130
IZOE
100+ (1\
5 el \
é‘- 80 N —— T — ..__“.,fj__.._‘\},“,__, e ———————— o —
= 60t f \ .
H X \ X
A 40 .‘w',‘_mww"‘f
2071
1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Meas. A Margin - Limit -
Frequency MaxPeak Time Bandwidth Polarization Corr. PK+ PK+
(MHz) (dBuV/im) e (kHz) (dB) (@8) | (@Buvim)
1202.000000 455 1000.0 1000.000 B vV -14.5 285 | 740
| 4808.000000 45.1 1000.0 1000.000 vV 3.7 28.9 74.0
| 7211.000000 46.7 | 1000.0 1000.000 [ v 0.1 273 740
9615.000000 49.9 | 1000.0 1000.000 k V. | 42 | 241 740 |
Limit and Margin AV
Meas. . Margin - Limit -
Frequency Average ; Bandwidth a5 Corr.
Time Polarization AVG AVG
(MHz) (dBuV/m) ioa] (kHz) (dB) ©@B) | (@Buvimy
1202.000000 433 1000.0 1000.000 V. | 145 | 107 | 540 |
| 4808.000000 33.2 1000.0 1000.000 V. | 37 | 208 | 540 ]
| 7211.000000 34.2 1000.0 1000.000 1 e ,,1_9,1;7[ 540 {
| 9615.000000 38.8 1000.0 1000.000 v T 42 | 152 | 540 |
e
i
10,
Qi
YIX 3 e

Reviewed by:

Tested by: m
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-2

EMC Test Record (Emission)

8391188

L —

g -

Common Information
Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 3 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1001
80 1
i 60 1 " < .
g R 5 A e %, Al oSy vas "
':: 40 4 e
201
0 t u + t t + + + + + + + 1
18 19 20 21 2 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. ; Margin | Limit-
Frequency MaxPeak - Bandwidth Loy Corr. i PK+
(MHz) (dBpV/m) {r'n";f (kHz) Eolarization (dB) (Zg)* (dBpV/
18489.000000 51.9 1000.0 1000.000 H 43 | 221 _z:t'ol
19438.000000 52.7 1000.0 1000.000 H 49 21.3 74.0
~20275.000000 52.8 1000.0 1000.000  H 4.8 21.2 74.0
~21383.000000 54.2 1000.0 1000.000 | H 6.0 19.8 74.0
~22743.000000 567 1000.0 1000.000 | H 9.0 173 | 740 |
| 24274.000000 | 55.5 | 1000.0 1000.000 H 59 | 185 740 |
Limit and Margin AV
‘ Meas. ; Margin | Limit-
[ Frequency Average ? Bandwidth o Corr. A AVG
(MHz) (dBpVim) {r'n“;‘)’ (kHz) fiolarization (dB) (ﬁ‘é)e (dBuVI
| 18489.000000 402 | 1000.0 1000.000 _H
~19438.000000 40.5 1000.0 1000.000 H
20275.000000 40.9 1000.0 1000000 |  H
21383.000000 41.9 1000.0 1000.000 ~__H
22743.000000 | 446 1000.0 1000.000 - H
| 24274.000000 | 432 1000.0 1000.000 H
Date: 4/24/2014 - Time: 2:12:53 Tested by:
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16059572 001

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23%C ; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1001
80+
2 6o
5 R AL R TGO R R i B N i
Tz, 40
K] L
20+
0 t + t + + + + t + + + + ]
18 19 20 21 22 23 24 25

Frequency in GHz

Limit and Margin PK

Frequency Maxeak | M35 | gangwidtn PRl cor il Margin L
(MHz) (dBuV/m) (5i8) (kHz) (dB) (@8) | (@Buv/
18844.000000 50.9 1000.0 1000.000 v 47 | 234 | 740
20260.000000 53.0 1000.0 1000.000 v | as 21 | 740
~21303.000000 545 1000.0 1000.000 v 5.9 195 | 74.0
22111.000000 53.7 1000.0 1000.000 v 6.9 203 | 740 |
22781.000000 56.6 1000.0 1000.000 v 89 | 174 | 740
| 24172.000000 857 | 1000.0 1000.000 Vv | 59 | 183 | 740
Limit and Margin AV
( Frequency Meas. Bandwidth Polarization Corr. Margin | Limit-
; (MHz) Average Time (kHz) (dB) | -AVG | AVG
‘ (dBuV/m) (ms) (dB) | (dBuv/
18844.000000 391 [ 1000.0 1000.000 | V - 4.7 14.9 54.0
’ 20260.000000 40.9 | 1000.0 1000.000 [V | 48| 134 540
| 21303.000000 418 | 1000.0 1000.000 | V - 5.9 12.2 54.0
‘ 22111.000000 411 1000.0 1000.000 | V 6.9 129 | 540
22781.000000 | 446 | 1000.0 1000.000 | V | 8e 9.4 54.0
24172.000000 | 434 | 1000.0 1000.000 | v | 59| 109 | 540
i T ——
| Qinn.nif ZEBX) atn |
ST RS T iwweey ;4»',1’["?
Date: 4/24/2014 - Time: 2:17:37 Reviewed by~ """ =

iz - .
-t v
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

EMC Test Service Hotline: +86-20-28391188

Date: 4/24/2014 - Time: 2:09:47

e ey,
e

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23C 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1007
801 (
Z 6ot U
g 4.5 S R i v idasgu il
—;E, 40 ) i
i {
201+
18 19 20 21 2 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. A Margin | Limit-
Frequency MaxPeak i Bandwidth 0SS Corr. PK+
Time Polarization - PK+
(MHz) (dBpV/im) (ms) (kHz) (dB) (dB) (d?'uv‘l
~18545.000000 52.1 1000.0 1000.000 ~_H 4.3 21.9 74.0 |
19362.000000 52.5 1000.0 1000.000 H 4.9 21.5 740
20212.000000 524 | 1000.0 1000.000 H | 48 216 | 740
21375.000000 | 536 1000.0 1000.000 H 6.0 204 | 740
22773.000000 56.1 1000.0 1000.000  H 8.9 17.9 | 740
l 24198.000000 55.9 1000.0 1000000 | H | 6.0 181 | 74.0 J
Limit and Margin AV
Meas. ; Margin | Limit-
Frequency Average Ti Bandwidth Friy Corr. AVG
ime Polarization - AVG
(MHz) (dBuV/m) (ms) (kHz) (dB) (dB) (d?'u\/‘/
[ 18545.000000 40.4 1000.0 1000.000 H 4.3 13.6 54.0
| 19362.000000 40.1 1000.0 1000.000 H 4.9 139 | 54.0
20212.000000 | 406 | 1000.0 1000.000 H 4.8 13.4 54.0
21375.000000 41.9 1000.0 1000.000 H 6.0 121 54.0
| 22773.000000 4.4 1000.0 1000.000 H | 89 | 96 | 540
| 24198.000000 43.0 1000.0 1000.000 ___H 6.0 11.0 54.0

T
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059572 001

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Iltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:
Receipt No:
Report No:

Result:
Comment:

Subrange 1
Frequency Range:

Receiver:
Transducer:

100

80

Seikaku

Wireless System
DW-24H

FCC Part 15.209

RE

Tx @ Mid channel
236 ; 50 %RH;
DC 3.0V

174019548
16059572 001

Pass

Test distance is 3m, Vertical

101 kPa.

18GHz-25GHz
TUV FSP30
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

60

28

40+

Level in dBuV/m

Limit and Margin PK

t t t t t t t + t 1

20 21 22

Frequency in GHz

Meas. : 3 Margin | Limit- |
Fr?%‘;’;cy mgxfﬁlan'; Time Ba?':l':\;l)d th Polarization ((::é; - PK+ PK+
: (ms) (dB) | (dBuv/
| 18277.000000 EEN 1000.0 1000.000 |  V 40 | 229 | 740 |
~19278.000000 52.0 1000.0 1000.000 v 50 | 220 | 740 |
21329.000000 53.9 1000.0 1000.000 v | 60 | 204 | 740 |
22732.000000 56.7 1000.0 1000000 | Vv 9.0 | 173 | 740 |
23343.000000 54.3 1000.0 1000.000 V&7 | 197 | 740 |
'24220.000000 | 559 | 1000.0 1000.000 v 59 | 181 | 740 |
Limit and Margin AV
DR ol i Limit -
Frequency Average l‘?ﬁ::. Bandwidth Polarization Corr. h.ll::gl;én AVG
(MHz) (dBuV/m) (ms) (kHz) (dB) (dB) (d!?‘p\/‘l |
| 18277.000000 39.8 1000.0 1000.000 v 40 | a2 | s40 |
| 19278.000000 40.2 1000.0 1000.000 V.| 50 | 138 | 540 |
| 21329.000000 42,0 1000.0 1000.000 Vv 60 | 120 | 540 |
| 22732.000000 444 1000.0 1000000 | vV 9.0 96 | 54.0
| 23343.000000 | 422 | 1000.0 | 1000.000 | vV 67 | 118 | 540 |
24220000000 | 434 | 1000.0 1000.000 v 59 | 109 | 540 |
% { ! R 7' N\Checkeds" T ol 1
Date: 4/24/2014 - Time: 2:07:28 Tested b | Reviewed by: Tre’ a1 ;
o b PERE

| e WA LG4
e
e — ‘
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TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24H
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23¢C 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
100
80 o
) »
5 o bk e e T LA &S
5 401 o
3
20
18 19 20 21 2 23 24 25
Frequency in GHz
Limit and Margin PK
| Meas. ; Margin | Limit- 1
| Frequency MaxPeak A Bandwidth AL Corr. R PK+
1 (MHz) (dBuV/im) I"‘:':)’ (kHz) Rolarization (dB) (:g)" (dBuVI
~18535.000000 52.2 1000.0 1000.000 H 43 | 218 74.0
19468.000000 52.6 1000.0 1000.000 H 4.9 21.4 74.0
20315.000000 52.4 1000.0 1000.000 H 48 21.6 74.0
~21292.000000 54.0 1000.0 1000.000 H 5.9 20.0 74.0
22772.000000 | 5538 1000.0 1000.000 H 89 | 182 | 740
| 24245.000000 54.7 | 1000.0 1000.000 H | 59 193 | 740 |
Limit and Margin AV
Meas. 3 Margin | Limit-
Frequency Average ¥ Bandwidth 3 Corr. 7 AVG
(MHz) (dBuvim) | e (kHz) Rolarzation | . -{dB) e et
~ 18535.000000 402 1000.0 1000.000 H 43 13.8 540 .
19468.000000 40.4 1000.0 1000.000 H 49 13.6 0
20315.000000 |  40.6 1000.0 1000.000 H 4.8 134
21292.000000 41.8 1000.0 1000.000 H 5.9 122 |
| 22772.000000 4.3 1000.0 1000.000 H 89 | 97 |
| 24245.000000 | 43.1 1000.0 1000.000 - ”Hw 59 | 109
« i Nl
Date: 4/24/2014 - Time: 2:27:55 Tested by: é’ Reviewed by::_ . A3
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Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

IUOL

80+

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Seikaku

Wireless System
DW-24H

FCC Part 15.209
RE

Tx @ Low channel
28'¢ ¢ 50 %RH; 101 kPa.
DC 3.0V
174019548
16059572 001
Pass

Test distance is 3m, Vertical

18GHz-25GHz
TUV FSP30
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

EMC Test Service Hotline: +86-20-

28391188

Date: 4/24/2014 - Time: 2:24:22

200405 04

Che b \ [V \.“:' :,
Tested by: !‘_\R"e; iewed by:

Eommrmmrrner 2 s v oy

R . T —

£ BCH N

E
Z 60f ;
g X % iy . O e o
T 407
5
2071
0 + t t t + + + t + + + + t —
18 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
i Limit -
Frequency MaxPeak ¥§::‘ Bandwidth Polarization Corr. l\{l;rg:n PK+
(MHz) (dBuV/m) (ms) (kHz) (dB) (dB) (d?‘pw
18515.000000 52.3 1000.0 1000000 | Vv 4.3 21.7 74.0
19267.000000 51.9 1000.0 1000.000 \4 5.0 221 74._0;#
20263.000000 53.1 1000.0 1000.000 \ 48 l 20.9 74.0
21306.000000 53.8 1000.0 1000.000 v 59 | 202 | 75977!
~22764.000000 56.5 1000.0 1000.000 v | 88 175 | 740 |
| 24185.000000 54.5 1000.0 1000.000 Vv 6.0 | 195 740 |
Limit and Margin AV
Meas. .
Frequency Average 5 Bandwidth Pt
(MHz) (dBuVim) ‘(I'rl‘;r:)a (kHz) Polarization
~18515.000000 40.2 1000.0 1000.000 \'
[ 19267.000000 40.2 1000.0 1000.000 \
}7710263.0000@_77& 408 1000.0 1000.000 v ]
21306.000000 | 420 1000.0 1000.000 vV i
22764.000000 44.3 1000.0 1000000 | v B
24185.000000 42.9 | 1000.0 1000.000 v

\

ala

Y
Chiecked
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline:

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:

Seikaku

Wireless System
DW-24P

FCC Part 15.209
RE

Tx @ High channel
23C : 50 %RH; 101 kPa.
DC 3.0V
174019548
16059572 001
Pass

Test distance is 3m, Horizontal

18GHz-25GHz
TUV FSP30

+86-20-28391188

Date: 4/24/2014 - Time: 1:41:32

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
100
[
801
> et y
3 > Syl < 2 TRy L a R i
3 407
3 |
201
18 19 20 21 2 23 24 25
Frequency in GHz
Limit and Margin PK
| i Limit -
| Frequency MaxPeak n‘f’fr:: Bandwidth Polarzation Corr. 'YI:"%:_" PK+
} (MHz) (dBuV/m) o (kHz) (dB) (@) | (dBuV/
~18522.000000 52.6 1000.0 1000000 |  H 43 214 | 740 |
18999.000000 52.2 1000.0 1000.000 H 47 218 | 740
~20272.000000 52.7 1000.0 1000.000 H 48 21.3 | 740
[ 21343.000000 54.6 1000.0 1000.000 H 60 | 195 | 740
22737.000000 56.3 1000.0 1000.000 H | 90 177 | 740
| 24201.000000 54.8 10000 | 1000000 |  H | 6.0 192 | 740
Limit and Margin AV
Meas. : Margin | Limit-
Fr?&":;;’;cy (g\éevﬁ:?) Time Ba?::z')d th Polarization ((::ér) -AVG | AVG
B (ms) (dB) | (dBuVI
18522.000000 - 40.6 1000.0 1000.000 H 4.3 13.4 _54.0 ‘
18999.000000 40.0 1000.0 1000.000 H 47 140 | 54.0 |
20272.000000 |  41.0 1000.0 1000.000 H | 48 | 130 | 540 ’
21343.000000 | 424 10000 | 1000000 |  H | 60 | 116 54.0
22737.000000 447 | 1000.0 1000000 |  H 0
24301000209 ,,,L, ~43.0 LVJ_(_)OO.O ~1000.000 J H .

%
R

e e v

O IN
eviewed by:
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Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:

Receiver:
Transducer:

IOO[

80T

TUV Rheinland (Guangdong) Ltd.

Seikaku

Wireless System
DW-24P

FCC Part 15.209
RE

Tx @ High channel
23¢

DC 3.0v
174019548
16059572 001
Pass

Test distance is 3m,

18GHz-25GHz
TUV FSP30

50 %RH;

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

101 kPa.

Vertical

TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

£
=~ 60t
2 ook X >, ne i T ISP SRS
; 40[
20+
18 19 20 21 22 23 2 25
Frequency in GHz
Limit and Margin PK
Meas. ] Margin | Limit-
Fri?nl:_lir;cy (':gx':;;k) Time Ba?:,_:;' )dth Polarization ((::é; - PK+ PK+
& (ms) (dB) | (dBuV/
18479.000000 | 53.0 1000.0 1000.000 v o 43 | 210 | 740 |
~19530.000000 52.7 1000.0 1000.000 vV 48 | 214 74.0
120302.000000 52.7 1000.0 1000000 | vV 48 | 213 74.0
21314.000000 54.0 1000.0 1000.000 v 59 20.0 74.0
22744.000000 | 568 | 1000.0 1000.000 v 9.0 | 172 74.0
| 24199.000000 55.1 1000.0 11000.000 | v | o0 | 189 740 |
Limit and Margin AV
Meas. A Margin
( Frequency Average Time Bandwidth Polarization Corr. -AVG
\ (MHz) (dBuV/m) (ms) (kHz) (dB) (dB)
| 18479.000000 40.3 1000.0 1000.000 Va3 | 137
| 19530.000000 40.5 1000.0 1000.000 B \'4 4.8 13.5
| 20302.000000 40.6 1000.0 1000.000 \' 4.8
21314.000000 421 1000.0 1000.000 \4 5.9
22744.000000 445 | 1000.0 1000.000 B \ 9.0
©24199.000000 | 431 1000.0 1000.000 v 6.0 |
e S N
—
Qi o L J ;
Date: 4/24/2014 - Time: 1:46:06 Tested by: eviewed bly: | T ] 2 f; ‘
~—=HTld

| g
—
B




Produkte
Products

Appendix 1 é TUVRheinland®

Prufbericht - Nr.:
Test Report No.

16059572 001

Seite 59 von 62
Page 59 of 62

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24P
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23C ; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0v
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1007
801 i
>; 601 "
= % Mol bl AR i A b g
7; 407
h 201
18 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. ; Margin | Limit-
Frequency MaxPeak ¥ Bandwidth e Corr. _p PK+
(MHz) (dByV/m) '(rr'n";‘)’ (kHz) golanzation @) | dg)* (dBuVI
18494.000000 52.3 1000.0 1000.000 H 4.3 217 | 740
20227.000000 53.5 1000.0 1000.000 H 4.8 20.5 740
21330.000000 53.9 1000.0 1000.000 H 6.0 20.1 74.0
22055.000000 53.2 1000.0 1000.000 H 6.7 20.8 740
22692.000000 |  56.4 1000.0 1000.000 H 91 | 176 740
~24147.000000 54.2 1000.0 1000.000 H 59 | 19.8 74.0
Limit and Margin AV
Meas. ; Margin | Limit-
Frequency Average . Bandwidth AT Corr. B VG
(MHz) (dBuVim) ';'rlnn;? (kHz) Polarization (dB) AVG A
18494.000000 40.1 1000.0 1000.000
| 20227.000000 40.9 1000.0 1000.000
21330.000000 42.1 1000.0 1000.000
22055.000000 41.3 1000.0 1000.000
_22692.000000 44.3 1000.0 1000.000
_24147.000000 42.7 1000.0 1000.000
Date: 4/24/2014 - Time: 1:55:03
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:

Receiver:
Transducer:

N

80T

60 T

Seikaku

Wireless System
DWw-24p

FCC Part 15.209

RE

Tx @ Mid channel
237¢C : 50 %RH;
DC 3.0V

174019548
16059572 001

Pass

Test distance is 3m, Vertical

101 kPa.

18GHz-25GHz
TUV FSP30
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

EMC Test Service Hotline: +86-20-28391188

401

Level in dBuV/m

Limit and Margin PK

t 1 t t t t t t + t

20 21 22 23

Frequency in GHz

R ; imit -
Frequency MaxPeak Mrﬁ:: Bandwidth Polarization Corr. 'YI":EL" Lga:t_ l
(MHz) (dBuV/im) T (kHz) (dB) (@8) | (dBuv/
[ 18463.000000 52.3 1000.0 1000.000 v | 42 | 217 | 740 ‘
~19456.000000 52.6 1000.0 1000.000 v 4.9 214 | 740
20208.000000 53.0 1000.0 |  1000.000 B v 47 | 210 | 740 |
| 21351.000000 53.8 1000.0 1000.000 | v 60 | 202 | 740 |
| 22733.000000 573 1000.0 1000.000 v 9.0 16.7 | 740
| 24178.000000 | 55.0 1000.0 1000000 | v | &0 19.0 | 740
Limit and Margin AV
in | Limit-
[ Frel?nl:'lency Average ?ﬁ::' Bandwidth Polarization Corr. '\_’l::/gé" AVG
(MHz) (dBuV/m) (ms) (kHz) (dB) (dB) (d?’u\//
~18463.000000 403 1000.0 1000.000 v | 42 | 137 | 540
19456.000000 |  40.4 1000.0 1000.000 v o 49 | 136 | 540 |
20208.000000 |  40.9 1000.0 | 1000.000 v 4.7 131 | 540
21351.000000 42.0 1000.0 1000.000 v 6.0 120 | 540
22733.000000 | 445 | 1000.0 1000.000 v 90 | 95 54.0
24178.000000 | 431 1000.0 1000.000 V. | o0 109 | 540

Date: 4/24/2014 - Time: 1:50:29
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Common Information

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20

EMC Test Record (Emission)

-28391188

Date: 4/24/2014 - Time: 1:59:47

Tested by:

{
e

e —

Manufacturer: Seikaku
Test Item: Wireless System
Identification: DW-24P
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23C ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.0V
Receipt No: 174019548
Report No: 16059572 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1001
801+
i 601
9 ian e K " = e o R RGeS S e
5 407
&4 L
20+
18 19 20 21 2 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. : Margin | Limit-
F’mﬁf"cy Maxpeax Time B“?:,:;‘f"h Polarization f:é; -PK+ | PK+
z) (dBuVim) (ms) (dB) (d?‘“\(l
~18453.000000 52.2 1000.0 1000.000 H 42 | 218 74.0
19291.000000 52.7 1000.0 1000.000 H 5.0 213 74.0
| 20290.000000 53.2 1000.0 1000.000 H 48 | 208 | 74.0
21343.000000 53.7 1000.0 1000.000 H 6.0 20.3 - 74.0
22732.000000 56.1 1000.0 1000.000 H B 9.0 17.9 74.0
| 24191.000000 55.0 1000.0 1000.000 H 6.0 19.0 740 |
Limit and Margin AV
Meas. : Margin | Limit-
Frequency Average s Bandwidth i Corr. 5 AVG
(MHz) (dBpVim) .{ll:;ﬁ (kHz) Polarization (dB) AVG
18453.000000 40.1 1000.0 1000.000 H i
~19291.000000 40.9 1000.0 1000.000 H i
| 20290.000000 |  40.9 1000.0 1000.000 H s
21343.000000 | 418 1000.0 1000.000 _H 0|
~22732.000000 44.6 1000.0 1000000 |  H |
~24191.000000 43.1 1000.0 1000.000 _H ]
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:

Seikaku

Wireless System
DW-24P

FCC Part 15.209
RE

Tx @ Low channel
23C ; 50 %RH; 101 kPa.
DC 3.0V
174019548
16059572 001
Pass

Test distance is 3m, Vertical

18GHz-25GHz
TUV FSP30

EMC Test Service Hotline: +86-20-28391188

Date: 4/24/2014 - Time: 2:03:52

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
|oo’-
801
2 o} g
3 % % e AT | S R T i
5 404 ks
201
18 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
i Limit -
Frequency MaxPeak n.#ﬁ:: Bandwidth Polarization Corr. h{';’zf‘ PK+
(MHz) (dBuV/m) (ms) (kHz) (dB) (dBpV/
18452.000000 51.7 1000.0 1000.000 v 4.2 740
19291.000000 53.0 1000.0 1000.000 \4 5.0 74.0
20436.000000 52,0 1000.0 1000.000 v 4.6 | 740 |
~21339.000000 53.9 1000.0 1000.000 v 6.0 : 74.0
22779.000000 56.5 1000.0 1000.000 v | 89 | 175 | 740 |
| 24146.000000 54.7 1000.0 |  1000.000 v | 59 | i 74.0
Limit and Margin AV
Frequency Average ?;ﬁ: Bandwidth
(MHz) (dBpV/m) (ms) (kHz)
| 18452.000000 39.8 1000.0 | 1000.000 |
 19291.000000 | 413 1000.0 |  1000.000
120436.000000 | 4041 | 1000.0 1000.000
21339.000000 |  41.9 1000.0 1000.000
| 22779.000000 44.4 1000.0 1000.000
24146.000000 | 429 1000.0 1000.000




